
California Regional Water Quality Control Board 
Santa Ana Region 

 
July 20, 2009 

 
ITEM: *7 
 
SUBJECT: Issuance of Waste Discharge and Producer/User Reclamation 

Requirements for the Inland Empire Utilities Agency’s Regional Water 
Recycling Facilities, Surface Water Discharges and Recycled Water Use, 
Order No. R8-2009-0021, NPDES No. CA8000409, San Bernardino 
County 

 
DISCUSSION: 
 
See attached Fact Sheet 
 
RECOMMENDATIONS:  
 
Adopt Order No. R8-2009-0021, NPDES No. CA8000409 as presented. 
 
COMMENT SOLICITATION: 
 
Comments were solicited from the discharger and the following agencies: 
 
U.S. Environmental Protection Agency, Permits Issuance Section (WTR-5) – Doug Eberhardt  
[...]
Table 6. RP-1 Historic Effluent Limitations and Monitoring Data at M-001A and M-001B

......................................................................................................................... 11 
Table 7. RP-1 & RP-4 Historic Effluent Limitations and Monitoring Data at M-002A and 

M-002B............................................................................................................. 13 
Table 8. RP-5 Historic Effluent Limitations and Monitoring Data at M-003..................... 14 
Table 9. CCWRF Historic Effluent Limitations and Monitoring Data at M-004................ 15 
Table 10. Compliance Status RP-1, RP-5 and CCWRF................................................... 17 
Table 11. Basin Plan Beneficial Uses............................................................................... 19 
Table 12. Summary of Technology-Based Effluent Limits for Secondary Treatment ....... 23 
Table 13. Applicable Basin Plan Surface Water Quality Objectives ................................. 24 
Table 14. RP-1 - Comparing DP 001 Effluent Data with WQOs....................................... 28 
Table 15. RP-1 & RP-4 - Comparing DP 001 & DP 002 Effluent Data with WQOs .......... 28 
Table 16. RP-5 - Comparing DP 003 Effluent Data with WQOs....................................... 28 
Table 17. CCWRF - Comparing DP 004 Effluent Data with WQOs.................................. 29 
Table 18. Cyanide Limits in prior Orders .......................................................................... 29 
Table 19. Calculation of Effluent Limits at DP 001 and DP002 ........................................ 30 
Table 20. Calculation of Effluent Limits at DP 003 ........................................................... 30 
Table 21. Calculation of Effluent Limits at DP 004 ........................................................... 30 
Table 22. Tertiary Effluent BOD5 and TSS Limits............................................................. 31 
Table 23. Summary of Water Quality-Based Effluent Limits at all DPs ............................ 32 
Table 24. TDS Limitations ................................................................................................ 34 



Inland Empire Utilities Agency Order No. R8-2009-0021 
Regional Water Recycling Facilities NPDES No. CA8000409 
Surface Water Discharges and Recycled Water Use 
Attachment F- Fact Sheet Page F-4 of F-41 
 

 

 

ATTACHMENT F – FACT SHEET 
 
As described in Section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 
 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 
 



Inland Empire Utilities Agency Order No. R8-2009-0021 
Regional Water Recycling Facilities NPDES No. CA8000409 
Surface Water Discharges and Recycled Water Use 
Attachment F- Fact Sheet Page F-5 of F-41 
 

 

I. PERMIT INFORMATION 
 

The following table summarizes administrative information related to the facility. 
 

Table 1. Facility Information 
WDID 8 332818001 
Discharger/Operator Inland Empire Utilities Agency 

Name of Facility  
Regional Water Recycling 
Plant No. 1 (RP-1) 

Regional Water 
Recycling Plant No. 4 
(RP-4) 

Regional Water Recycling 
Plant No. 5 (RP-5) 

Carbon Canyon Water 
Reclamation Facility 
(CCWRF) 

2450 East Philadelphia 
Street. 

12811 Sixth Street 
6068 Kimball Avenue, Building 
“C” 

14950 Telephone 
Avenue 

Ontario, CA 91761 
Rancho Cucamonga,  
CA 91729 

Chino, CA 91708 Chino, CA 91710 
Address 

San Bernardino County 
Facility Contact, Title and 
Phone 

Patrick O. Sheilds, Executive Manager of Operations, (909) 993-1806 

Authorized Person to Sign 
and Submit Reports 

Patrick O. Sheilds, Executive Manager of Operations, (909) 993-1806 

Address 6075 Kimball Avenue, Chino, CA 91708 

Mailing/Billing Address P.O. Box 9020, Chino Hills, CA 91709 

Major or Minor Facility Major 

Type of Facility POTW 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Y 

Reclamation Requirements Y 

Facilities Permitted Flow 84.4 million gallons per day (mgd)  

Facility Design Flow 44 mgd 14 mgd 

15 mgd (and 1.3 mgd flow from 
sludge treatment system at 
Regional Water Recycling 
Plant No.2 (RP-2)) 

11.4 mgd 

Watershed Santa Ana River watershed 

Surface Waters 
Prado Park Lake, Reach 1A of Chino Creek,  
Reach 1 of Cucamonga Creek, Mill Creek, and Reach 
3 of Santa Ana River 

Reach 1B of Chino Creek and 
Reach 3 of Santa Ana River 

Reach 2 of Chino Creek 
and Reach 3 of Santa 
Ana River 

Receiving 
Water 

Groundwater 
Chino North “Maximum Benefit” Groundwater Management Zone/Chino 1, 2, and 3 “Antidegradation” Groundwater 
Management Zones 

Receiving Water Type Inland surface water and groundwater 
 



Inland Empire Utilities Agency Order No. R8-2009-0021 
Regional Water Recycling Facilities NPDES No. CA8000409 
Surface Water Discharges and Recycled Water Use 
Attachment F- Fact Sheet Page F-6 of F-41 
 

 

 
A. Inland Empire Utilities Agency (hereinafter Discharger, or IEUA) is the owner and 

operator of four regional water recycling facilities, appurtenant structures1, sewer 
pipeline system, and recycled water distribution system (hereinafter Facilities).  The four 
Facilities are linked as shown in Figures 1 and 2 of Attachment C. 

 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

 
B. The Discharger produces tertiary treated wastewater and discharges to surface waters 

at different locations, including discharges into Reaches IA, IB and 2 of Chino Creek, 
Reach 1 of Cucamonga Creek, Prado Park Lake, and Reach 3 of the Santa Ana River.  
Chino Creek, Reach 1 of Cucamonga Creek, Prado Park Lake, and the Santa Ana 
River are waters of the United States.  Discharges from the Facilities are regulated 
pursuant to the following Orders tabulated below for each facility: 

 

Table 2. List of Orders adopted for each Facility 

Facility Order No. 
Order 

Adoption Date 
Expiration 

Date 
WDR Regulatory Scope 

RP-1 & 
RP-4 

R8-2006-0010, 
amended by R8-
2007-0045 and 
R8-2007-0078 

May 19, 2006 May 1, 2011 

Regulates discharges to Prado Park 
Lake and Reach 1 of Cucamonga 
Creek, tributaries to Reach 3 of Santa 
Ana River and recycled water use. 

RP-5 R8-2008-0028 Sept. 5, 2008 Sept. 1, 2013 

Regulates discharges to Reach 1B of 
Chino Creek, a tributary to Reach 3 of 
Santa Ana River and recycled water 
use. 

CCWRF 

R8-2004-0020, 
amended by R8-
2006-0038 and 
R8-2007-0078 

August 13, 2004 
August 1, 

2009 

Regulates discharges to Reach 2 of 
Chino Creek, a tributary to Reach 3 of 
Santa Ana River and recycled water 
use. 

 
The terms and conditions of the current Orders remain in effect until new Waste 
Discharge Requirements and NPDES permit are adopted pursuant to this Order. 

                                            
1  Appurtenant structures among other things include the Regional Water Recycling Plant No.2 (RP-2) 

facility.  RP-2 is an existing tertiary wastewater treatment plant owned by the Discharger.  Cease and 
Desist Order No. 94-74 required the Discharger to relocate the liquid treatment facilities at RP-2 to a site 
not subject to flooding.  Consequently, RP-5 replaced RP-2.  Only the sludge treatment systems at RP-2 
are operational and there are no longer surface water discharges from RP-2.  Primary and waste 
activated sludge from RP-5 and CCWRF are piped to the regional solids handling facility at RP-2 for 
sludge treatment.  Dewatered wastewater from RP-2 is pumped back to the headworks of RP-5. 



Inland Empire Utilities Agency Order No. R8-2009-0021 
Regional Water Recycling Facilities NPDES No. CA8000409 
Surface Water Discharges and Recycled Water Use 
Attachment F- Fact Sheet Page F-7 of F-41 
 

 

 
C. The Discharger filed a report of waste discharge and submitted an application for a new 

Waste Discharge Requirements (WDRs) and National Pollutant Discharge Elimination 
System (NPDES) permit on January 27, 2009.  The Discharger requests consolidation 
of all three permits into one permit for the Discharger’s Facilities.  This request is 
consistent with the interconnected nature of the facilities and the approach specified in 
the individual Orders to regulate certain constituents (TDS and TIN) on an agency-wide, 
flow-weighted average basis. This new permit will regulate the discharges from the 
Facilities to surface waters and will also regulate recycled water use.  Supplemental 
information was requested starting February 13, 2009.  The latest supplemental 
information was received on May 21, 2009.  A site visit was conducted on May 19, 2009, 
to observe operations and collect additional data to develop permit limitations and 
conditions.  The application was deemed complete on May 21, 2009. 

 
 
II. FACILITY DESCRIPTION 
 

A. Description of Wastewater and Biosolids Treatment or Controls 
 

1. Discharger and Service Area  
 

Inland Empire Utilities Agency (IEUA) is a municipal water supply and wastewater 
treatment agency.  IEUA owns and operates a regional wastewater collection 
system and water recycling plants, including RP-1, RP-4, RP-5, and CCWRF.  The 
treatment Facilities receive domestic, commercial, and industrial waste waters 
generated within the IEUA service areas.  Wastewater can be diverted to different 
plants via available routing options built into the regional system (see Figure 1 of 
Attachment C for further detail).  After treatment, recycled water can be discharged 
to nearby outfall(s) or recycled for industrial uses, irrigation and groundwater 
recharge.  The following table summarizes the service areas and the population 
served by each Facility. 

 

Table 3. Summary of Service Areas & Population Served 

Facility Population Served Cities/Agency Served 

RP-1 & RP-4 602,000 
Chino, Fontana, Montclair, Upland, Ontario, and Cucamonga Valley 
Water District 

RP-5 104,000 Chino, Chino Hills, and Ontario; Montclair and Upland via CCWRF 

CCWRF 126,400 Chino, Chino Hills, Montclair, and Upland 

 
Attachment B provides a map of the area at each water recycling Facility. 

 
Attachment C provides the IEUA System-Wide influent flow interrelationship diagram, 
IEUA System-Wide Water Recycling Distribution System and treatment flow 
schematic for each Facility.   

 



Inland Empire Utilities Agency Order No. R8-2009-0021 
Regional Water Recycling Facilities NPDES No. CA8000409 
Surface Water Discharges and Recycled Water Use 
Attachment F- Fact Sheet Page F-8 of F-41 
 

2. Design Characteristics and Biosolids Treatment 
 
The treatment processes at each Facility are tabulated as follows:    

 
Table 4. Plant Treatment Processes 

Facility RP-1 RP-4 RP-5 CCWRF 

Preliminary & 
Primary 
Treatment 

Mechanical bar screens, grit 
chambers, chemical addition, 
primary clarifiers, flow equalization 
/emergency storage basins 

Mechanical bar screens, grit 
chambers, chemical addition, 
primary clarifiers 

Mechanical bar screen, grit 
chambers, one storage 
basin (, primary clarifiers 

Mechanical bar screen, grit 
removal, chemical addition, 
primary clarifiers, 
emergency storage basin 
 

Secondary 
Treatment 

Aeration trains with oxic/anoxic 
zones, secondary clarifiers 

Aeration basins with oxic /anoxic 
zones, secondary clarifiers 

Aeration basins with 
anoxic/oxic zones, 
secondary clarifiers 

Aeration basins with 
anoxic/oxic zones, 
secondary clarifiers 

Tertiary 
Treatment 

Coagulation/Flocculation, 
sedimentation, filtration, chlorination, 
dechlorination 

Coagulation/Flocculation, filtration, 
chlorination, de-chlorination (not 
used), emergency diversion pond 

Coagulation/Flocculation, 
filtration, chlorination, de-
chlorination, emergency 
overflow pond 

Coagulation/flocculation, 
filtration, chlorination, 
dechlorination  

Design 
Capacity, mgd 

44 14 
15 (and 1.3 mgd RP-2 

sludge treatment system 
wastewater flows) 

11.4 

Solids 
Handling 

The solids handling for these facilities takes place at RP-1.  RP-4 primary 
sludge and waste activated sludge are conveyed through the sewer system 
and enter RP-1 as influent.  Solids treatment includes gravity thickener and 
dissolved air flotation thickeners, anaerobic digestion, digester gas utilization, 
and belt press dewatering.  Belt press wash water is pumped to the DAFT 
units where the solids can be recovered and the remaining liquid is returned 
to the activated sludge process.2 Belt press filtrate is pumped to the Non-
Reclaimable Waste System (NRWS) line and is ultimately treated by the 
County Sanitation Districts of Los Angeles County. 

Primary and waste activated sludge wastes from RP-5 and 
CCWRF are piped to the regional solids handling facility at 
RP-2 for sludge treatment. The solids treatment system at 
RP-2 includes gravity thickeners; dissolved air flotation 
thickeners; anaerobic digestion; aerobic digestion; belt 
press, and centrifuge dewatering.  Dewatered biosolids are 
hauled away to approved disposal sites 
Sludge treatment system wastewater from RP-2 is pumped 
back to headworks of RP-5. 

                                            
2  IEUA plans to construct a building to house four new centrifuges for dewatering digested sludge.  This will replace the belt press dewatering.  The 

tentative project completion and start-up date is 2012.  

 



Inland Empire Utilities Agency Order No. R8-2009-0021 
Regional Water Recycling Facilities NPDES No. CA8000409 
Surface Water Discharges and Recycled Water Use 
Attachment F- Fact Sheet Page F-9 of F-41 
 

 

3. Recycled Water Uses 
 

The Discharger delivers tertiary treated wastewater through the regional recycled 
water system at various locations for recycling use.  The recycled water is used for 
landscape irrigation by public and private users, for agricultural irrigation by farmers, 
for dust control at construction sites and for industrial purposes, including 
equipment/machinery cooling.  Total average flow for recycled water use has 
increased significantly in recent years, with a peak annual average usage of 
approximately 20 mgd in 2008.  This Order also regulates the recycled water use 
within the Discharger’s service area.  

 
Recycled water from RP-1 and RP- 4 is also used for groundwater recharge in areas 
overlying the Chino North Groundwater Management Zone.  This groundwater 
recharge is regulated under a separate Order (Order No. R8-2007-0039).  Order No. 
R8-2007-0039 was issued to the Discharger and the Chino Basin Watermaster to 
regulate the use of recycled water for the Chino Basin Recycled Water Groundwater 
Recharge Project, Phase I and Phase II.  Order No. R8-2009-0021 does not regulate 
the use of recycled water for groundwater recharge. 

 
B. Discharge Points and Receiving Waters 

 
1. Discharge Points to Surface Water 

 
Tertiary treated wastewater from each of the four Facilities is discharged at different 
Discharge Points (DPs 001, 002, 003, & 004) to surface waters that include Reaches 
1A, 1B and 2 of Chino Creek, Reach 1 of Cucamonga Creek, and Prado Park Lake.  
These waterbodies are tributary to Reach 3 of the Santa Ana River within the Prado 
Basin Management Zone.   

 
2. Stormwater Discharge points 

 
Stormwater flows generated on site at RP-1 are collected and pumped to a liquid 
process stream for treatment. In the event that stormwater flows exceed the capacity 
to store and/or pump to a liquid process stream, stormwater may enter Reach 1 of 